
24
22

23

21

20

18
17

1613
12

7
7

10

8

199

142780 79
78

36 32
33

38

39
40

41

42

43 44 45
54

55

47
5337

5150

4649

48
35

31
132

7134
25

125

154

125

153

125 34

117

116194

193

161

155 x 2

195
139138

137
136

171172173
101

170

104

159

159
159

158

201
158

158

186

184

183185

178

60

182

177

175 176 174
197

100101188

167

166

165
191

190

189

1

2

6

53

162

163

164169

168
196

181
180

179

156

156
156

157

157
157

160
2829

30

192

52

26

9

25

200

RAGE 2

REV.
2.01



Drg. No Name & Description Part No. Qty / Machine 

1 Screw M5 X 16 R2S1 2 
2 Dust filter  R2S2 1 
3 Bearing support plate R2S3 1 
5 Screw M5 X 10 R2S5 2 
6 washer R2S6 1 
7 Label Set 110v R2S7 1 
7A Label Set 230v R2S7A 1 
8 Inner Hex Bolt M5X15 R2S8 2 
9 Depth Stop R2S9 1 
10 Motor Housing R2S10 1 
12 Wave washer R2S12 1 
13 Screw  M5X10 R2S13 1 
14 Left handle  R2S14 1 
16 Screw   M5X45        R2S16 8 
17 Screw   M5X50   R2S17 2 
18 Screw   M5X30  R2S18 1 
19 Tapping screw ST4.2×19 R2S19 1 
20 Tapping Screw ST4.2×15 R2S20 1 
21 Cable clamp   R2S21 1 
22 Cable sheath  R2S22 1 
23 Cable & Plug 110v UK R2S23 1 
23A Cable & Plug 230v UK R2S23A 1 
23B Cable & Plug 230v EU R2S23B 1 
24 Right handle  R2S24 1 
25 Nut  M5 R2S25 4 
26 On/Off Switch  R2S26 1 
27 Rubber  cover  R2S27 1 
28 Carbon Brush holder R2S28 2 
29 Carbon brush   R2S29 2 
30 Brush cap  R2S30 2 
31 Armature 110v R2S31 1 
31A Armature 230v R2S31A 1 
32 Spring washer  5  R2S32 2 
33 Screw  M5X80  R2S33 2 
34 Air Baffle R2S34 1 
35 Bearing R2S35 1 
36 Field Coil 110v R2S36 1 
36A Field Coil 230v R2S36A 1 
37 Bearing  R2S37 1 
38 Gearbox Cover R2S38 1 
39 key 5 X10 R2S39 2 
40 Spring R2S40 1 
41 Circlip R2S41 1 
42 Spindle lock R2S42 1 
43 Bearing  (6000) R2S43 1 
44 Gear  R2S44 1 
45 Flat key  5X12 R2S45 1 
46 Shaft(1) R2S46 1 
47 Bearing  (6200) R2S47 1 
48 Bearing (6001) R2S48 1 
49 Gear   R2S49 1 
50 Flat key  6X12 R2S50 1 
51 Shaft(2) R2S51 1 
52 Bearing  (6204) R2S52 1 
53 Gearbox R2S53 1 
54 Circlip R2S54 1 
55 Screw M4X12 R2S55 1 
60 Nut  M8 R2S60 1 
78 Nut  6 R2S78 1 
79 Washer  R2S79 1 
80 Spring washer  R2S80 1 
100 Split Pin 3×26 R2S100 1 
101 Washer  R2S101 1 
104 Handle set R2S104 1 

Drg. No Name & Description Part No. Qty / Machine 

116 Circlip 42 R2S116 1 
117  Inner Flange R2S117 1 
125 Screw (3) R2S125 3 
132 Screw  R2S132 1 
134 Screw Knob R2S134 1 
136  Outer Flange  R2S136 1 
137 Washer    R2S137 6 
138 Spring Washer  R2S138 1 
139 Cap Screw M10X25 R2S139 1 
153 Connecting rod (1) R2S153 1 
154 Connecting rod (2) R2S154 1 
155 Guard Spring R2S155 2 
156 Foot Support R2S156 3 
157 Rubber foot  R2S157 3 
158 Washer R2S158 3 
159 Cap Screw R2S159 3 
160 screw R2S160 4 
161 Guard stop R2S161 1 
162 Hex Bolt R2S162 2 
163 Spring Washer R2S163 2 
164 Flat washer  R2S164 2 
165 Connecting Rod (3)                R2S165 1 
166 Shield R2S166 1 
167 Back Vice R2S167 1 
168 Moving Vice Jaw R2S168 1 
169 Lock Ring R2S169 1 
170 Vice Screw Support R2S170 1 
171 Cap Screw R2S171 2 
172 Spring Washer R2S172 2 
173 Flat Washer R2S173 2 
174 Torsion spring    R2S174 1 
175 Circlip R2S175 2 
176 Pivot Pin R2S176 1 
177 Spring Support R2S177 1 
178 Base R2S178 1 
179 Nut R2S179 1 
180 Spring Washer R2S180 1 
181 Flat Washer R2S181 1 
182 Hex Height Adjust Bolt R2S182 1 
183 Depth Stop Base R2S183 1 
184 Hex Head Bolt R2S184 1 
185 Washer R2S185 1 
186 Chain R2S186 1 
188 Connecting Rod R2S188 1 
189 Cap Screw R2S189 2 
190 Spring Washer R2S190 2 
191 Flat Washer R2S191 2 
192 Blade Guard Cover R2S192 1 
193 Blade Guard (3) R2S193 1 
194 Blade Guard (2) R2S194 1 
195 Blade Guard (1) R2S195 1 
196 Cap Screw R2S196 1 
197 Cap Screw R2S197 2 
199 Chain Pin R2S199 1 
200 Capacitor R2S200 1 
201 Handle knob R2S201 1 

RAGE 2

REV.
2.01


